ECTIVE COVER  REVISION A-03

6008900 CRESCENT PRQO

CB1950B




T1103 | KOJI-BO | PART NO | DESCRIPTION OIMMCAHUE

1 1 6008501 |BODY Kopmyc

2 1 5508007 |POWER SWITCH Brikrogatens

3 1 6000393 |POWER PLATE ASSEMBLY ITnata ocHOBHAs B cOope

4 2 5508015 |FIX PLATE ITnactuHa pukcupyromas

5 4 5508003 |PLASTIC CLIPPER Kiunc mractukoBbIit

6 9 5010040 |WASHER 4 [aii0a 4

7 7 5000068 |WASHER 4 [aji0a 4

8 3 5008030 |SCREWS M4x10 Buater M4x10

9 1 5508014 |SWITCH CONNECTION LINE Kabenp BeIKITFOYATEIS

10 1 5508012 |POWER CABLE Kabens cereBoii

11 1 6008502 |WEIGHT TRAY ITonka anst rpy30B

12 1 5508020 |MAIN BOARD CONNECTION LINE |Illneiid coemuHUTENbHBIA OCHOBHOM IIATHI
13 2 8008509 |PIPE BASE U-CLAMPR XomyT U-00p. cTOHKH auictures
14 1 5008045 |BOLT M6X25 Bonr M6X25

15 |2 5008011 |NUT M8 Taiika M8

16 1 5010063 |SCREW M8X20 Bunt M8X20

17 |2 5008008 |SCREW M5x 12 Bunt M5X12

18 1 6000394 |DISPLAY COVER ASSEMBLY [Tanens ynpasyieHus: B coope
19 |5 5007001 |NUTM6 I"aiika M6

20 1 6008514 |ACCENTRICAL SHAFT Ba skCIIeHTpUKOBBIiH

21 1 5000002 |SCREW M8X16-N Bunt M8X16-N

22 1 5508011 |DRAG RESISTANCE DEVICE BBoj kabenbHbIH

23 |2 5000063 |NUT M4 Taiixa M4

24 1 5508009 |STROKE SWITCH MUKPOBBIKJIIOUATEND AU THBINA
25 |2 5010066 |SCREW M4X30 Bunat M4X30

26 1 5508033 |SUPPORT PIPE EXTENSION SPRING |IIpyxwHa 32U THON KPBIIKA
27 1 6000395 |WHEEL GUARD ASSEMBLY Kpeimika 3ammrHas B coope

28 |5 5000007 |WASHER 6 [ITaii6a 6

29 |2 5010058 |WASHER 6 [ITaii6a 6

30 1 5008009 |SCREW M6x10 Buatr M6X10

31 1 6008512 |FRONT DOOR CONNECT PLATE [InactiHa coeTMHAUTENbHAS TIEpeIHEH TBEpPIIBI
32 )2 5008010 |SCREW ST5.5x19 Bunat ST5.5X19

33 1 6008511 |FRONT DOOR JIBepia mepemHsst

34 1 5509000 |CB950 PRESS SENSOR ASSEMBLY |Cencop naBneHus B coope

35 19 5004221 |WASHER 10 [Maji6a 10

36 11 5010006 |WASHER 10 [Ilaii6a 10

37 14 5010064 |SCREW M10X25 Bunat M10X25

38 |5 5008004 |NUT M10 Taiika M 10

39 |2 6008530 |PRESSING WASHER [11aii6a 3anpeccoBaHHast

40 1 6008533 |FULL BOTTON SCREW [Tnuipka ¢ pe3pooi

41 2 5010113 |[SCREW M4X16 Buat M4X16

42 1 6000379 |PHOTOELECTRIC CELL ASSEMBLY | flueiika ¢oToasiekTpoHHas B cOope
43 1 6008553 |FLYING RINGS SCREW BuHT ¢ npuBapeHHOH raifkoif
44 1 6000366 |BALANCING SHAFT ASSEMBLY Ba 6alaHCHPOBOUHBIN B cOOpe
45 |9 5008003 |SCREW ST5.5X25 Bunr ST5.5X25

46 1 5508002 |WEDGE BELT(940mm) Pemens kuHOBOM (940MM)

47 1 6008503 |MOTOR BELT PULLEY IIkuB peMeHHOU

48 |4 5008041 |BOLT M10X20 bonr M10X20

49 |4 5008001 |NON-STANDARD WASHER @11 [TTajiba HectanmaptHas D11

50 1 5508001 |MOTER(220v) Mortop (220B)

51 1 6008517 |SCALE ASSEMBLY Prryar nusMeputensHbIid B cOope
52 1 6008900 |ACCESSORY CB950 Kommrext akceccyapos




CB1950B 6008542 PANEL ASSEMBLY REVISION

®
°
9
KOJI-BO [ PART NO|DESCRIPTION OIIMCAHUE
1 5508010 |CB950 Display Board|IInara nanenn ynpasienust CB1950B
12 5008026 |INUTM3 [aiika M3
12 5010214 |WASHER 3 111aiiba 3
12 5000079 |WASHER 3 111aii6a 3
4 5008032 |SCREW M3X25 Bunat M3X25
1 5508030 |CB950 PANEL [Tanens nepennsst CB1950B




B-P.02.08.00

6000379 PHOTOELECTRIC CELL ASSEMBLY REVISION A-01

3
1103 | KOJI-BO | PART NO| DESCRIPTION OIIMCAHUE
1 1 6008525 |PHOTOELECTRIC CELL PLATE |Kopnyc 0oT031eKTpOHHOH siueiKn
2 1 5010216 |PHOTOCELL BOARD [TnaTta pOTOIEKTPOHHO SUESHKH
3 2 5008027 |SCREW M3X8-8 Bunt M3X8-8
4 4 5010214 |WASHER3 [aii6a 3
5 2 5000079 |WASHER 3 I1aii6a 3
6 2 5008026 |[NUTM3 l"ajixa M3




CB1950B

6000394

DISPLAY COVER ASSEMBLY

REVISION A-02

1103|KOJI-BO|PART NO|DESCRIPTION OIIMCAHUE

1 1 6008508 |CONTROL DESK SUPPORT BRACKET [KpoHmTeiiH naHeau ynpaBieHus
2 1 6008507 |BACK PRESS PLATE OF THE CONTROL |3annss npmkuMHas IUIaCTHHA TaHETH YIPaBJICHUs
3 1 6008504 |PANEL CONTROL DESK COVER Koxyx maHenu ynpasieHus

4 2 5008004 |NUTMI10 l"aiika M 10

5 1 5508013 |BEND PIPE PROTECTIVE COVE [IpoTekTop KpoHIITEHHA

6 4 5010214 |WASHER 3 [Taii6a 3

7 4 5008026 |NUTM3 ["aiika M3

8 4 5000079 |WASHER 3 [Taii6a 3

9 1 6008506 |PRESS PLATE WITHOUT NUT [TnacTrHa 6e3 raiiku

10 |1 6008505 |NUT PRESS PLATE ASSEMBLY [TnacTrHa c raiikamu B cbope

11 ]2 5508008 |PRESS HAND WHEEL BuHT npmxuMHON

12 (2 5008031 |BOLT M1 0x25 Bont M1 0%25

13 |1 6008542 |CB950 PANEL ASSEMBLY [Tanexs CB19501 B c6ope

14 |4 5009050 |SCREW M3X16 Bunt M3X16




CB1950B 6000393 POWERPLATE ASSEMBLY REVISION A-01

ITO3|KOJI-BO[PART NO|DESCRIPTION OIIMCAHUE
1 1 5508028 |POWER BOARD ASSEMBLY |Ilnara ocHOoBHasi B cOope
2 1 5508005 |TRANSFORMER 220V Tpanchopmarop 220B
3 1 5508019 |SENSOR WIRING [neiid cencopa
4 2 5508017 |BIG RESISTANCE WIRING [IpoBoJ1 yHHBEPCAIBHOTO pe3ncTOpa
5 1 5508021 |PROTECTIVE WIRING Kabep
6 1 5508004 |UNIVERSAL RESISTOR(10€) |Pe3ucrop yHuBepcanpHblit (100m)
7 1 5508022 |INSULATION WASHER [1aii6a n3oaupyromast
8 1 5508018 |PHOTOCELL BOARD WIRING |1neiid miatsl horosiueriku
9 7 9 1 5508029 |RESISTANCE CLAMP Jepxarens pe3ucropa
10 |1 5508016 |PANEL WIRING lneiid nanenu ynpasneHus




6000395 CRESCENT PROTECTIVE COVER ASSEMBLY  REVISION A-02

PART NO | DESCRIPTION OIIMCAHUE
2 1 2 5006001 |NUT M10 TIaiika M10
2 2 5010093 |SCREW M1 0X50 Bunatr M1 0X50
ﬂ 3 1 6008516 |PROTECTIVE COVER ASSEMBLY |Kpsitka 3ammrHas B coope
4 2 5007001 |NUT M6 I"aiika M6
5 1 5010074 |SCREW M6X16 Buat M6X16
6 6 1 6008515 |TIGHT BUSHING Bryska
Q 7 1 5004032 |SCREW M6X20-N Bunat M6X20-N
V. 8 1 6008513 |SUPPORT PIPE WELDING KpoHmteiin moanep >kuBaroniii
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11

1103 | KOJI-BO | PART NO| DESCRIPTION OIIMCAHUE

1 2 5508006 |CONE HANG HANDLE | lep;xaTtens ajst KOHyca

2 1 6008534 |SMALLI CONE KoHnyc Manblii

3 1 6008535 |MIDDLE CONE Konyc cpennnit

4 1 6008536 |LARGE CONE Konyc 6osb1oit

5 1 5508026 |BOWL ITpocTaBka

6 1 5508025 |SPRING [IpyxwuHa

7 1 5508027 |BOWL EDGE Dnanen

8 1 5508023 |QUICK NUT (D36) laiika OpicTpocheMHas (D36)
9 1 5508024 |WEIGHT (100g) I'py3 xamubpoounsrii (100 r)
10 |1 5508032 |CALIPER ASSEMBLY [KpoHUupKyib

11 1 5508068 |BALANCE HAMMAR [Kiemu-MosoToK

12 |1 5508069 |ACCESSORY BOX Kopobka




